
     MEMORANDUM

To:  Members of the Commission    

From:  Nancy Wittenberg
  Executive Director

Date:  January 31, 2019 

Subject: Summary of the February 8, 2019 Meeting Packet

Minutes

The January 11, 2019 Commission Meeting minutes and attachments are included in your packet. 

Public Development Applications

The following public development applications are being recommended for approval with conditions: 

1. Application Number 2015-0066.003/Camden County Department of Public Works, 
Winslow Township, Forest Area, Improvements to the existing New Brooklyn Lake Dam.

2. Application Number 2018-0098.001/Cape May County, Borough of Woodbine, Pinelands 
Town Management Area, Road improvements to Dehirsch Avenue. 
[...]
The Commission staff has reviewed the proposed development for consistency with all standards of the 

Pinelands Comprehensive Management Plan (CMP). The following reviews the CMP standards that are 

relevant to this application:   

 

Land Use (N.J.A.C. 7:50-5.27(a)1) 

 

The proposed development is located in the Pinelands Town of Woodbine.  The proposed roadway 

improvements are a permitted land use in a Pinelands Town. 

 

Vegetation Management Standards (N.J.A.C. 7:50-6.23 & 6.26) 

 

The proposed development will be located over existing pavement and within maintain grassed 

shoulders. The proposed soil disturbance is limited to that which is necessary to accommodate the 

proposed development. 

 

The Landscaping and Revegetation guidelines of the CMP recommend the use of grasses that are 

tolerant of droughty, nutrient poor conditions.  To stabilize disturbed areas, the applicant proposes to 

utilize a seed mixture which meets that recommendation. 

 



2 

Stormwater Management Standards (N.J.A.C.7:50-6.84(a)6) 

 

The proposed development will result in a reduction of 8,965 square feet of impervious surfaces. The 

applicant has demonstrated that there will be no increase in the volume and rate of stormwater runoff 

from the project after the development then occurred prior to the proposed development. 

 

Cultural Resource Standards (N.J.A.C. 7:50-6.151) 

 

The Commission staff reviewed the application for evidence of cultural resources on the parcel. Based 

upon the lack of potential for significant cultural resources on within the proposed project area, a 

cultural resource survey was not required. 

 

PUBLIC COMMENT 
 

The applicant has provided the requisite public notice. Newspaper public notice was completed on 

September 7, 2018. The application was designated as complete on the Commission’s website on 

November 21, 2018. The Commission’s public comment period closed on December 14, 2018. No 

public comment was submitted to the Commission regarding this application.  

 

CONDITIONS 

 

1. Except as modified by the below conditions, the proposed development shall adhere to 

the plan, consisting of three sheets, prepared by Urban Engineers, Inc., all sheets dated 

September 14, 2018. 

2. Disposal of any construction debris or excess fill may only occur at an appropriately 

licensed facility. 

3. Any proposed revegetation shall adhere to the "Vegetation" standards of the CMP.  

Where appropriate, the applicant is encouraged to utilize the following Pinelands native 

grasses for revegetation: Switch grass, Little bluestem and Broom-sedge. 

4. Prior to any development, the applicant shall obtain any other necessary permits and 

approvals. 

CONCLUSION 

 

As the proposed development conforms to the standards set forth in N.J.A.C. 7:50-4.57, it is 

recommended that the Pinelands Commission APPROVE the proposed development subject to the 

above conditions. 

 



 

 

PINELANDS COMMISSION 

APPEAL PROCEDURE 
 

The Pinelands Comprehensive Management Plan (N.J.A.C. 7:50-4.91) provides an interested party the 

right to appeal any determination made the by Executive Director to the Commission in accordance with 

N.J.A.C. 7:50-4.91. An interested party is someone who has a specific property interest sufficient to 

require a hearing on constitutional or statutory grounds. Only appeal requests submitted by someone 

meeting the definition of an interested party will be transmitted to the New Jersey Office of 

Administrative Law for a hearing. Any such appeal must be made in writing to the Commission and 

received at the Commission office no later than 4:00 PM on January 7, 2019 and include the following 

information: 

 

1. the name and address of the person requesting the appeal; 

 

2. the application number; 

 

3. the date on which the determination to be appealed was made; 

 

4. a brief statement of the basis for the appeal; and 

 

5. a certificate of service (a notarized statement) indicating that service of the notice has 

been made, by certified mail, on the clerk of the county, municipal planning board and 

environmental commission with jurisdiction over the property which is subject of this 

decision. 

 

Within 15 days following receipt of a notice of valid appeal, the Executive Director shall initiate the 

procedures for assignment of an Administrative Law Judge to preside at the hearing pursuant to the 

Administrative Procedures Act, N.J.S.A. 52:14B-1 et seq., and the procedures established by the Office 

of Administrative Law.  The time, date and location of such hearing shall be designated by the Office of 

Administrative Law. 

 





Buena Borough Municipal Utilities Authority 
Water Pollution Control Plant

Pinelands Commission 
January 11, 2019



Buena Borough MUA’s Water Pollution Control Facility 
An MOA Success Story

How local groundwater and soil permeability limitations that restricted 
wastewater disposal options in Buena Borough lead to:

• State of the art wastewater treatment in the Pineland Area

• Improved water quality in a Pinelands stream

• The permanent protection of at least 232 acres in the Forest and Rural 
Development Areas in Buena Vista Township 

• The eventual elimination of septic systems (via sewering) at the Buena 
Vista Campground and the extension of sewer service along Route 40  in 
Buena Vista Township.



Formerly proposed  I/P 
lagoon facility

BBMUA Treatment Plant

Areas to be sewered-BV Campground 
and parcels along Route 40





Partners in the MOAs

  
Buena Borough Municipal Utilities Authority (BBMUA)

Buena Vista Township

The Pinelands Commission

• First MOA  (March 27, 2007) To permit wastewater infrastructure 
(infiltration/percolation lagoons) in a Pinelands Agricultural Production 
Area

• Second MOA  (May 26, 2011 amendment to first agreement) To permit the 
BBMUA to continue discharging treated effluent to the Deep Run using 
best available treatment technology.  



Circumstances that lead the need for an MOA

1969   BBMUA’s original wastewater treatment plant began operating with 
a permitted discharge  to the Deep Run Creek, a tributary of the 
Great Egg Harbor River. 

1988     Federal Water Pollution Control Act imposed new effluent discharge 
limits on all wastewater treatment plants.

Because the treatment plant couldn’t meet new Federal and State 
discharge limits, the MUA and DEP entered into an Administrative Consent 
Order (ACO). 

  
∗ The ACO established a construction schedule for a new treatment plant  

that could meet the new (1988) State and Federal discharge limits. 

∗ The new plant would have a permitted flow greater than flow to the original 
plant. 

∗ Per the CMP, the increased flow triggered the need to eliminate the 
existing discharge to the Deep Run, a Pinelands surface water body. 



1990    New treatment plant capable of higher levels of nutrient removal is 
approved by the Commission (with conditions):

∗ Completion of an effluent force main to convey effluent to a facility outside 
the Pinelands Area

∗    Elimination of the Deep Run discharge by June 1,1995. 

1991 The new treatment system becomes operational 

Three alternative methods for effluent  disposal are evaluated:

∗ Discharge to the Blackwater branch, outside the Pinelands Area
∗ Land Application (via spray fields or infiltration lagoons)
∗ Well injection (deep or shallow)

  

Lead up to the MOAs



1990-1995  Alternatives are evaluated

 Discharge to the Blackwater Branch (outside the Pinelands) ruled out:
• Stream study finds insufficient flow in receiving stream

 Land application ruled out: 
• Spray irrigation would require 300 acres – nearby sites not available
• Recharge basins (30 acres) -nearby sites are limited due shallow groundwater 

and/or restricted permeability.

 Deep and shallow well injection ruled out: 
• Deep injection to a brackish confined aquifer is not feasible due to silty and 

clayey conditions to a depth of over 2,000 feet.
• Shallow injection to wells screened between 115 ft. and 195 ft. ruled out by 

DEP due to concerns over well screen fouling. 

With continued discharge to the Deep Run beyond the June 1, 1995 deadline, no 
new connections to the treatment plant were permitted.

Lead up to the MOAs



2003  BBMUA proposed infiltration/percolation lagoons on a 60-acre parcel in the
Pinelands Agricultural Production Area (APA). An MOA was required to 
authorize wastewater infrastructure in the APA.

2007  BBMUA, Buena Vista Township and the Pinelands Commission executed 
the March 27, 2007 MOA to authorize development of the I/P lagoons in the 

 APA. 

 Buena Vista Township agreed to deed restrict approximately 232    
acres of land as the environmental offset to the MOA. 

 BBMUA sought and obtained approximately $4 million from the 
USDA to fund construction of the I/P lagoons. 

2011 Under contract to the Pinelands Commission, USGS determines that    
groundwater mounding would severely interfere with the operation of the 
proposed I/P lagoon facility and the BBMUA was forced to abandon its plan 
to build the facility.

March 27, 2007 MOA



Buena Borough Treatment 
Plant

Approx. Location of Proposed 
Wastewater Land Application Site 

Disposal of Wastewater by Rapid Infiltration Ratings: 





2011 All parties to the MOA conclude that alternatives to stream discharge 
are not feasible due to regional geology. 

$4 million in USDA funding presents an opportunity to upgrade the 
treatment plant to best available, membrane bioreactor (MBR) 
technology 

The March 27, 2007 MOA is amended on March 27, 2007.

 Retains all of the environmental offsets of the original MOA
 Requires the plant to be upgraded to a Membrane Bioreactor 
 Stipulates that there will be no increased flow to the plant until 

the plant  achieves 24 consecutive months of significantly 
enhanced TN and TP discharge limits.

  

May 26, 2011 MOA Amendment



February 2018

BBMUA satisfied the requirement for 24 consecutive months of compliance 
with TN and TP effluent discharge limits set forth in the amended MOA. 

April 2018

Executive Director Wittenberg notified NJDEP of BBMUA’s compliance, 
enabling : 

• An amendment to the Atlantic County Water Quality Management Plan 
(WQMP) and an increase in the permitted flow to the plant from 400,000 
gpd to 600,000 gpd. 

  

Membrane Bioreactor System Performance



Dennis K. Yoder, P.E, Director of Engineering , Remington & Vernick 
Engineers

Alan Zorzi, Plant Superintendent, Buena Borough Municipal Utilities 
Authority, NJDEP Licensed Wastewater Treatment Plant Operator, Collection 
System Operator and Water Treatment System Operator

BBMUAs Water Pollution Control 
Professionals  



Presentation to Pinelands Commission 

January 11, 2019  



Buena Borough, NJ   5 - Stage Bardenpho Carrousel® 

• 1992 WWTP process prior to 
2013 upgrade to add 
membrane biological reactor 

 
Anaerobic 1st Anoxic 

Aerobic 

2nd Anoxic 

Process Flow 
1. Equalization 
2.  Screening 
3.  Anaerobic Zone 
4.  1st Anoxic Zone 
5.  Aerobic Zone with Recycle to 1st 

       Anoxic  
6.  2nd Anoxic Zone 
7. Alum addition in Reaeration 
 Zone 
8. Clarification 
9.  Sand Filtration 
10. UV Disinfection 
11. Effluent Discharge to Deep Run 

Filtration 

Reaeration 
Zone 



Aerial Drone Photos of the Plant  



Aerial Drone Photos of the Plant  



Aerial Drone Photos of the Plant  



Aerial Drone Photos of the Plant  



Design Criteria 

Param Value 

Q 0.6 MGD 

BODi 250 mg/L 

TSSi 250 mg/L 

TKNi 40 mg/L 

TPi 6.0  mg/L 

BODe 5 mg/L 

TNe 2 mg/L 

TPe 0.5 mg/L 

aSRT 17.5 days 

MLSS 8,000 mg/L 

BOD Ldg 33#/kft3/d (aer) 



2013 MBR Upgrade 

• Added fine screen at headworks. 
• Modified recycle pumping. 
• Installed improved aerators for better mixing & energy efficiencies. 
• Replaced clarifier, filters and undisinfection with MBR process. 
• Added carbon feed source. 

Biological Design 



Images 



Images continued 



Typical MBR Configuration 



Total Suspended Solids Monthly Average Concentration 



BOD Monthly Average Concentration 



Phosphorous Monthly Average Concentration 



Nitrate Monthly Average Concentration 



Ammonia Monthly Average Concentration  



Total Nitrogen Monthly Average Concentration 



Bio-Solids Process-Composting 



Bio-Solids Process-Composting 



 

Record of Commission Votes 

 AYE NAY NP A/R*  AYE NAY NP A/R*  AYE NAY NP A/R* 

Ashmun     Howell     Prickett     
Avery     Jannarone     Quinn     

Barr     Lloyd     Rohan Green     
Chila     Lohbauer     Earlen     
Galletta     Pikolycky          

      *A = Abstained / R = Recused 

 

Adopted at a meeting of the Pinelands Commission  Date: ________________________ 

 

   

Nancy Wittenberg  Sean W. Earlen 

Executive Director  Chairman 
 

 

 

RESOLUTION OF THE NEW JERSEY PINELANDS COMMISSION  
 

NO. PC4-19-_____________ 

 

TITLE:  Approving With Conditions an Application for Public Development (Application Number 

2015-0066.003) 

 

Commissioner _______________________________ moves and Commissioner_____________________________ 

seconds the motion that: 
 

WHEREAS, the Pinelands Commission has reviewed the Public Development Application Report and 

the recommendation of the Executive Director that the following application for Public Development be 

approved with conditions: 

 

2015-0066.003 

Applicant: Camden County Department of Public Works 

Municipality: Winslow Township 

Management Area: Pinelands Forest Area 

Date of Report:  January 18, 2019 

Proposed Development: Improvements to the New Brooklyn Lake Dam. 

 

WHEREAS, the improvements to the existing New Brooklyn Lake Dam occurred on a parcel without 

application to, and approved by, the Commission and constitutes a violation of the application 

requirements of the Pinelands Comprehensive Management Plan (CMP); and 

 

WHEREAS, the applicant has completed this application with the Pinelands Commission to address the 

violation; and 

 

WHEREAS, no request for a hearing before the Office of Administrative Law concerning the Executive 

Director’s recommendation has been received for this application; and 

 

WHEREAS, the Pinelands Commission hereby adopts the Conclusion of the Executive Director for the 

proposed development; and 

 

WHEREAS, the Pinelands Commission hereby determines that the proposed public development 

conforms to the standards for approving an application for public development set forth in N.J.A.C. 

7:50-4.57 if the conditions recommended by the Executive Director are imposed; and 

 

WHEREAS, pursuant to N.J.S.A. 13A-5h, no action authorized by the Commission shall have force or 

effect until ten (10) days, Saturdays, Sundays and public holidays excepted, after a copy of the minutes 

of the meeting of the Commission has been delivered to the Governor for review, unless prior to 

expiration of the review period and Governor shall approve same, in which case the action shall become 

effective upon such approval. 

 

NOW, THEREFORE BE IT RESOLVED that Application Number 2015-0066.003 for public 

development is hereby approved subject to the conditions recommended by the Executive Director. 

 



 

!20150066.003! 

       January 18, 2019 

 

Ms. Kevin Becica, PE (via email) 

Camden County Department of Public Works 

2311 Egg Harbor Road 

Lindenwold, NJ 08021 

 

 Re: Application # 2015-0066.003 

  Block 4201, Lot 1 

  Block 4307, Lot 1 

  Winslow Township 

 

Dear Ms. Becica: 

 

The Commission staff has completed its review of this application for improvements to the New 

Brooklyn Lake Dam. Enclosed is a copy of a Public Development Application Report.  On behalf of the 

Commission’s Executive Director, I am recommending that the Pinelands Commission approve the 

application with conditions at its February 8, 2019 meeting. 

 

The dam improvements were developed prior to completion of an application with the 

Commission. This constitutes a violation of the application requirements of the Pinelands 